
 

 

MODEL：8721  GROOVE CUTTER 
ITEM 
NO PART USED Q’TY 

USED PART NAME STANDARDS ITEM 
NO PART USED Q’TY 

USED PART NAME STANDARDS 

1 2412010 2 ⊕Pan Hd. Screw M4×10 55 1712034 1 Scale Plate  

2 1209033 1 Rear Cover  56 2403012-1 2 Thumb Screw M5×12 
3 0903030 2 Carbon Brush Holder  57 2207002 2 Compression Spring  
4 3001007 1 Motor Housing  58 2106019 2 Stopper Ring  
5 0901016 2 Carbon Brush  59 2414015 2 ⊕Pan Hd. Screw M6×15 
6 0902006 2 Bakelite Nut  60 1209074 1 Adjusting Plate   
7 0512005 2 Insulation Washer Ø21.5 61 3005023 1 Base  
8 1001027 1 Field Assembly (115V) 62 2412006 4 Rivet Ø 7.2×Ø 3.7× 6.5 
 1002027 1 Field Assembly (230V) 63 2406038 1 Thumb Screw M8×38 
9 0604010 1 Ball Bearing N6200-2RS 64 2404025 1 Thumb Screw M6×25 
10 1606028 1 Dust Seal  65 1712035 1 Scale Plate  
11 1801067 1 Armature Assembly (115V) 66 2106069 2 Guide Bar  
 1802067 1 Armature Assembly (230V) 67 1209076 1 Indicated Plate  

12     68 2106017 1 Bearing Cap  
13 0606009 1 Ball Bearing 6004LLU 69 2442006 2 Hex. Socket No Hd. Screw M4×6 
14     70 2411004 2 ⊕Pan Hd. Screw M3×4 
15 1201012 1 Fan Guide  71 2210011 2 Copper Spring  
16 3002042 1 Inner Cover  72 2412016 3 ⊕Pan Hd. Screw M4×16 
17 0607005 1 Needle Bearing HK-1210 73 2412020 1 ⊕Pan Hd. Screw M4×20 
18 2203170 1 Retaining Ring C-17 74 2224030 4 Flat Washer Ø 4.2x Ø 12x1t 
19 1905026 1 Spiral Bevel Gear       

20 1604031 1 Protecting Tube Ø 7      

21 2201005 1 Woodruff Key 3×Ø16      

22 0606013 1 Ball Bearing 6203-2NSL      

23 2413063 2 ⊕Pan Hd. Screw M5×63 STANDARD EQUIPMENT  

24 2004020 1 Spindle M12 101     

25 2442004 1 Hex.Socket No Hd. Screw M4×4 102 1209075 1 Cutter Guide  

26 2413045 2 ⊕Pan Hd. Screw M5×45 103 1604012 1 Tool Box  

27 3004009 1 Front Cover  104 1210015 1 Spanner 21mm 

28 2423008 1 ⊕Counter Sunk Hd. Sc rew M5×8 105 1210005 1 Spanner 19mm 

29 2413015 4 ⊕Pan Hd. Screw M5×15 106 2609002 1 Screw Driver 3” 

30 2104010 1 Inner Flange  107 2106016 1 Washer Ø15×Ø35×6 

31 2104012 1 Outer Flange  OPTIONAL ACCESSORIES 

32 2104013 1 Flange  201 1404003 1 Base Ø121×21 

33 2104014 1 Outer Flange   1404004 1 Base Ø121×36 

34 2109006 1 Hex. Nut M12      

35 1602005 1 Side Handle       

36 3005024 1 Handle Cover       

37 2412006 2 ⊕Pan Hd. Screw M4×6      

38 0704004 1 Switch       

39 2412014 2 ⊕Pan Hd. Screw M4×14      

40 1604018 1 Strain Relief       

41 1606003 1 Cord Guard (115V)      

 1604242 1 Cord Guard (230V)      

42 3005026 1 Switch Handle       

43 2413020 2 ⊕Pan Hd. Screw M5×20      
44 2413055 2 ⊕Pan Hd. Screw M5×55      
45 3005025 1 Cutter Cover       
46 2404030 1 Thumb Screw M6×30      
47 1114041 1 Power Supply Cord With Plug (115V)      
 1114003 1 Power Supply Cord With Plug (230V)      

48 1209002 1 Grounding Clip        
49 1606001 1 Clip Cover       
50 2406017 1 Thumb Screw M8×17      
51 1712029 1 Scale Plate       
52 3005027 1 Straight Guide       
53 2106018 1 Pin       
54 2414010 1 ⊕Pan Hd. Screw M6×10      

                                                                                                               2902010_2 



 

 


